



**Łukasiewicz**  
Instytut Ceramiki  
i Materiałów  
Budowlanych

Sieć Badawcza Łukasiewicz – Instytut Ceramiki i Materiałów Budowlanych  
31-983 Kraków, ul. Cementowa 8

**DZIAŁ CERTYFIKACJI I NORMALIZACJI**

02-676 Warszawa, ul. Postępu 9

**CERTIFICATE  
AUTHORISING THE PRODUCT TO BEAR  
THE SAFETY MARK**

**1/B/20<sup>1)</sup>**

according to the type 5 of the PN EN ISO/IEC 17067:2014-01 Conformity assessment - Fundamentals of product certification and guidelines for product certification schemes and to Certification programme NCP.7

is it hereby declared that:

**dry-pressed ceramic tiles with water absorption  
E<sub>b</sub> > 10% – Groupe BIII**

placed on the market by:

**CERAMIKA TUBĄDZIN II Sp. z o. o.**  
**ul. Armii Krajowej 20**  
**95-035 Ozorków**



produced in the manufacturing plant:

**jw.**

comply with the requirements of the Technical Criteria:

according to the test report prepared by:

report No. and date:

basic parameters:

**KT 32/C Extruded and dry-pressed ceramic tiles**

Instytut Ceramiki i Materiałów Budowlanych, Laboratorium Badawcze Oddziału Ceramiki i Betonów, ul. Postępu 9, 02-676 Warszawa

216/LB/2018, 216/1/LB/2018 dated 11.12.2018

**water absorption, the natural radioactivity**

**Certificate valid from 02 February 2022 to 13 January 2025**

refers exclusively to items which have identical properties (parameters) with the model (models) submitted for testing and which comply with the requirements defined above.

The right to use the certificate shall remain in force provided that the manufacturer complies with the requirements included in the Certification Programme NCP.7 and in the Technical Criteria referred to above.

**Deputy Head  
of the Certification and Standardization  
Department**

**Małgorzata Warda-Pruszkowska**

verte!

**Director  
of the Ceramic and Concrete  
Division**

**Barbara Chruściel**



**Warsaw, 02.02.2022  
Translation of 02.02.2022**